Cluster Headache information leaflet for patients
Summary

Cluster headache is a rare primary headache disorder affecting 2 in 1000 of the population. It is more common in men than in women.  It can start at any age, although it usually starts between 30 and 40 years of age. The main features of the headache are that they are strictly one sided (usually behind the eye), are of short duration (usually 45 to 90 minutes), are very severe (making the sufferer restless) and are associated with cranial autonomic symptoms such as watering of the eye or nose.
Attack, Bout and Remission

Cluster Headache gets it name because most sufferers get a period of a few weeks or months of headache at the same time each year. During the bout of headache patients get attacks of headache.

· A cluster attack is an individual episode of pain that can last from a few minutes to some hours. The number of attacks varies from 1 every other day to 8 per day.
· A cluster bout refers to the time period when attacks occur, usually lasting some weeks or months. 

· A remission is the pain-free period between 2 cluster bouts. 

The Attack
· A single attack always focuses on just one side of the head or face. With-in a cluster bout the attacks are usually side locked (always occur on the same side of the head). Between cluster bouts the attacks can change side. The pain often reaches its peak very quickly. It is excruciatingly severe and 9 out of 10 patients are restless and prefer to move about or sit and rock. It is located mainly behind or around the eye, around the top side of the head and within the temple and forehead, although any part of the head or neck can be affected. The headache normally lasts from between 45 minutes and 90 minutes, but can range from between 15 minutes and 3 hours. Occasionally attacks can be longer. 
· Alcohol, exercise and increases in environmental temperature can trigger an attack during a 
bout. Alcohol does not usually trigger an attack during a period of pain-free remission. Drinking alcohol usually triggers an attack within one hour. 
· The headache is accompanied by what is termed 'cranial autonomic' features normally described as follows:

· Reddening and tearing of the eye 

· A runny or blocked nostril
· A feeling of fullness in the ear 
· Droopy eyelid
· Constriction of the pupil 
· Flushing and facial sweating 

The Bout
There are two types of cluster headache, which are classified according to the duration of the cluster bout: Episodic Cluster Headache (ECH) and Chronic Cluster Headache (CCH).

1. Episodic Cluster Headache (ECH)
Approximately eight out of ten sufferers have ECH, which is diagnosed when they have a series of bouts, each one lasting more than a week, separated by pain-free remissions lasting more than 1 month. Most ECH sufferers have one or two cluster bouts per year, each lasting between 1-3 months. Often, these bouts start during the same month(s) of the year. Although the duration of the cluster bout and the period of remission vary between individuals, these periods tend to remain relatively consistent within the same individual.

2. Chronic Cluster Headache (CCH)
The remaining 20% of CH sufferers have CCH, whereby no pain-free remission occurs within one year, or the remission periods last less than 1 month.

Treatment

This is divided into 3 groups: abortive treatment to put the headache away, abortive treatment to terminate the cluster bout or give a short term respite and preventers to reduce the chance of having a headache.

Abortive treatment (attack)
The main 2 treatments are “triptan” medications which are specific for cluster headache (also used in migraine) and breathing high flow oxygen.

Triptans

As the headache comes on very quickly and lasts a short time tablets are not helpful. The best treatment is a sumatriptan injection which patients can self administer. This can be used safely twice a day. For patients who can not tolerate an injection zolmitriptan nasal spray can be helpful.

High flow Oxygen

Breathing in pure oxygen at a rate of between 10 to 15 litres per minute can provide pain relief in most sufferers. It should be inhaled continuously for 20 minutes using a tight fitting mask. It should be non-rebreathing and the holes need to be taped over. Oxygen is prescribed by the headache clinic doctor and will be delivered to your home. An instruction sheet and mask will be provided by the headache clinic. Oxygen is often used at home by patients with more than 2 attacks a day so that the sumatriptan injection is saved for attacks occurring out of the house.

Abortive treatment (bout)
Steroids can abort a cluster bout. They can either be administered by an injection into the neck near the Greater Occipital Nerve (GON) or by oral medication. 
· The GON block, is a simple procedure (carried out by the headache clinic doctor) only taking a few minutes and will stop a cluster episode in about 60% of patients. Rarely (5%) it can transiently worsen the cluster bout.
· Prednisolone, the most often used medicine is a steroid tablet. The initial dose is 60 mg (12 x 5 mg tablets) for 7 days then reduced by 10 mg (2x 5 mg tablets) every 2 days. 
The effect lasts on average 4-6 weeks. If a typical cluster bout lasts 4 weeks or less, then preventative treatment is not required. If a typical cluster bout is longer then preventative treatment should be started at the same time as the GON block or prednisolone taper. 
Preventative medication
Preventative medication is used for the duration of the cluster bout in Episodic Cluster Headache and continuously in Chronic Cluster Headache.

· Verapamil has the best evidence in doses of 240 mg to 960 mg daily. It can slow the heart so the dose is built up gradually and an ECG (heart tracing) is needed before starting it and with every dose increase. The starting dose is 120 mg twice daily and it can be increased by 120 mg every 2 weeks.
· Topiramate and Pregabalin are 2 anti-epileptic medications that can be useful and are usually used next in patients with Chronic Cluster Headache who do not respond to or tolerate Verapamil.
· Methysergide is an old medication which is very effective, but has potentially serious side effects. It is mainly restricted to short term use in Episodic Cluster Headache as the side effects are unlikely with short term use. Occasionally it is used in Chronic Cluster Headache when other treatments are not effective. A drug holiday (stopping treatment) for 1 month every 6 months reduces the risk of the serious side effects.
· Lithium can be effective in patients with chronic cluster headache. It can affect the thyroid and kidneys so blood tests are required before starting it. It is therefore reserved for patients not responding to other treatments. The starting dose is 300 mg twice daily and the dose is increased according to blood levels which needed checked regularly.
· Melatonin is a natural hormone usually used for the short term treatment of sleep disorders. It can be useful in patients with Chronic Cluster Headache. It is well tolerated. Higher doses are required than those prescribed for sleep disorders.
· Baclofen is a treatment for muscle stiffness that is occasionally used.
Useful resource

Patient association: the Organisation for Understanding of Cluster Headache (www.ouchuk.org)
